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Calculated Saturation Result Not Considered Religble
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2 Description: Pale Yellow and Light Gray Fat CLAY (CH)

Cr= 0.037

Calculated Saturation Result Not Considered Reliable

Remarks: ASTM D 2435-04
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Calculated Saturation Result Not Considered Reliable

Cr

Remarks: ASTM D 2435-04
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Description: Pale Yellow and Light Groy Fat CLAY (CH)

Cr= 0.037

Calculated Saturation Result Not Considered Reliable

Remarks: ASTM D 2435-04
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LL: 33 PL: 16 PI: 17 GS: 2.75

Project: Exelon Texas COL VictorigLocation: 2182UD UD-6

Project No.: 6468071777

Boring No.: 2182UD

Tested By: HJ

Checked By: JW

~=z| Sample No.: UD-6 Test Date: 1/18/08 Depth: 37-38.5’ ',_’_fu.)
Test No.: 8180 Sample Type: Undisturbed Elevation: N/A n HhL9/o
| Description: Light Gray Sandy Lean CLAY (CL) T
Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04 Cr= 0.022
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Project No.: 6468071777

Boring No.: 2182UD

Tested By: HJ

= Sample No.: UD-7

Test Date: 1/18/08

Checked By: JW '(ta
Depth: 65-66.7" -

| Test No.: 8181

Sample Type: Undisturbed

Elevation: N/A

7, Cvaa
1%e

Sery

Description: Light Olive Gray Clayey SAND (SC)

Remarks: CONSOLIDATION TEST REPORT BY ASTM D2435-04

Cr= 0.047

Tue, 19-FEB-2008 16:41:17
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 7300 psf Water Content, % ) 20.88 22.39
Preconsolidation Pressure: 1.15e+004 psf Dry Unit Weight, pcf 35.42 105.3
Compression Index: 0.156 Saturation, % 72.07 97.98
Diameter: 2.499 in Height: 1 in Void Ratio 0.79 0.63
LL: 27 PL: 17 PI: 10 GS: 2.74
Project: Exelon Texas COL VictorigLocation: 2182UD UD-7 Project No.: 6468071777
Boring No.: 2182UD Tested By: HJ Checked By: JW "'(,D

---| Sample No.: UD-7 Test Date: 1/18/08 Depth: 65-66.7

- Test No.: 8181 Sample Type: Undisturbed Elevation: N/A ?—fl( Q{bz
‘| Description: Light Olive Gray Clayey SAND (SC)

Remarks: CONSOLIDATION TEST REPORT BY ASTM D2435-04 Cr= 0.047

Tue, 19-FEB-2008 16:48:14 ])_55(, o8
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CONSOLIDATION TEST DATA

PR S S |
N

SUMMARY REPORT

0.9 e

0.8

0.7

VOID RATIO

0.6

IllllllllllllIlIIALLII,LlllllL)sllllllllll

1 PR S T S SN O |

T T TEETR &

"lll]lllllllll'll'llll‘lllll

0.5 S S
100

I S T T
!Illll

1000

R

10000

i T T

VERTICAL STRESS, psf

L

100000

T T T T T

10-4 | L 1 L

107

Cv, ft"2/sec

1 Illllll

107 | - -

Tyt T TVSPTEY (N N [N (LS5 JRE

LB LR |

100 1000

: — T
10000
VERTICAL STRESS, psf

100000

T T T T T

Project: Exelon Texas COL VictorigLocation: 2182UD UD-7 Project No.: 6468071777
Boring No.: 2182UD Tested By: HJ Checked By: JW /"'ua
| Sample No.: UD-7 Test Date: 1/18/08 Depth: 65-66.7" -
| Test No.: 8181 Sample Type: Undisturbed Elevation: N/A 2_!( qfag
Description: Light Olive Gray Clayey SAND (SC)
Remarks: CONSOLIDATION TEST REPORT BY ASTM D2435-04 Cr= 0.047
Tue, 19-FEB-2008 16:48:14 D ¢

Volume 3, Rev. 0 - 7/10/08

Page 1992 of 2371

DCN# EXI:%EBz -Q

8



CONSOLIDATION TEST DATA

SUMMARY REPORT

v ol

N [ 1 . N . R

N
|

IIllllllllllTlllllTlfllll'lll

4- ] i
e
=z ] ' !
< ] : E
o b : :
(o - H i
n 7 : :
6 o
i : : -
= - ; il
10- 5 — —— ———
100 1000 10000 100000
VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 8300 psf Water Content, % 15.79 13.79
Preconsolidation Pressure: 1.51e+004 psf Dry Unit Weight, pcf- 114.3 123.1
Compression Index: 0.136 Saturation, % 85.42 g94.55
Diameter: 2.499 in Height: 1 in Void Ratio 0.51 0.40
LL: 25 PL: 13 Pl 12 GS: 2.77

Project: Exelon Texas COL Victori

nlLocation: 2182UD UD-11

Project No.: 6468071777

Boring No.: 2182UD

Tested By: HJ

Checked By: JW

~~ )

x| Sample No.: UD-11

Test Date: 1/21/08

Depth: 90.5-93'

< WAS

[Test No.: 8183

Sample Type: Undisturbed

Elevation: N/A

. Description: Very Pale Brown Sandy Lean CLAY (CL)

Xrarey

Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04 Cr= 0.017
Mon, 18-FEB-2008 13:54:42 DS% a8
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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| Project: Exelon Texas COL VictorigLocation: 2182UD UD-11 Project No.: 6468071777
Boring No.: 2182UD Tested By: HJ Checked By: JW _
| Sample No.: UD-11 Test Date: 1/21/08 Depth: 90.5-93' IAN
/.| Test No.: 8183 Sample Type: Undisturbed Elevation: N/A A ?f@ "?
“| Description: Very Pale Brown Sandy Lean CLAY (CL) T
Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04 Cr= 0.017
Mon, 18-FEB-2008 13:54:42 DS‘C‘
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS, psf
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Overburden Pressure: 8900 psf Water Content, % 15.79 13.79
Preconsolidation Pressure: 1.51e+004 psf Dry Unit Weight, pcf 114.3 123.1
Compression Index: 0.136 Saturation, % 85.42 94.55
Diameter: 2.499 in Height: 1 in Void Ratio 0.51 0.40
L:25  |PL:13 PL: 12 GS: 2.77

Project: Exelon Texas COL VictorigLocation: 2182UD UD-11

Project No.: 6468071777

Boring No.: 2182UD Tested By: HJ Checked By: JW r"(“‘)
| Sample No.: UD-11 Test Date: 1/21/08 Depth: 90.5-93' -
s | Test No.: 8183 Sample Type: Undisturbed Elevation: N/A ?;,f"ﬁ ?f&'?
| Description: Very Pale Brown Sandy Lean CLAY (CL)
Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04 Cr= 0.017
Mon, 18-FEB-2008 13:54:50 DSC

Volume 3, Rev. 0 - 7/10/08 Page 1995 of 2371

DCN# EXE&S’ 3

~

of



CONSOLIDATION TEST DATA

SUMMARY REPORT
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Project: Exelon Texas COL Victori

nLocation: 2182UD UD-11

Project No.: 6468071777

Boring No.: 2182UD

Tested By: HJ

Checked By: JW

-/ Sample No.: UD-11

Test Date: 1/21/08

Depth: 90.5-93'

Test No.: 8183

Sample Type: Undisturbed

Elevation: N/A

Description: Very Pale Brown Sandy Lean CLAY (CL)

Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04

Mon, 18-FEB-2008 13:54:50
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 9100 psf Water Content, % 15.38 14.70
Preconsolidation Pressure: 2.17e+004 psf Dry Unit Weight, pcf 117.4 121.6
Compression Index: 0.07 Saturation, % 93.24 100.28
Diameter: 2.499 in Height: 1.002 in Void Ratio 0.45 0.40
LL: 36 PL: 18 Pl: 18 GS: 2.73

Project: Exelon Texas COL Victori

hlLocation: 2182UD UD-12T

Project No.: 6468071777

Boring No.: 2182UD

Tested By: HJ

Checked By: JW

-+ Sample No.: UD-12T

Test Date: 1/24/08

Depth: 95-87.5’

VY

/| Test No.: 8184

Sample Type: Undisturbed

Elevation: N/A

“ Description: Light Gray Mottled Brownish Yellow Lean CLAY with sand (CL)

2.‘%’5 ?f‘ag

Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04 Cr= 0.017
Mon, 18-FEB-2008 12:13:27 D 5(/
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VERTICAL STRESS, psf
Project: Exelon Texas COL VictoripLocation: 2182UD UD-12T Project No.: 6468071777
Boring No.: 2182UD Tested By: HJ Checked By: JW .
| Sample No.: UD-12T Test Date: 1/24/08 Depth: 95-97.5' LI
4 Test No.: 8184 Sample Type: Undisturbed Elevation: N/A L;’{d’?_ﬁ? Qg
: Description: Light Groy Mottled Brownish Yellow Lean CLAY with sand (CL) )
Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04 Cr= 0.017
SC
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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Before Test After Test
Qverburden Pressure: 9100 psf Water Content, % 15.38 14.70
Preconsolidation Pressure: 2.17e+004 psf Dry Unit Weight, pcf 117.4 121.6
Compression Index: 0.07 Saturation, % 93.24 100.28
Diameter: 2.499 in Height: 1.002 in Void Ratio 0.45 0.40
LL: 36 |pL: 18 PI: 18 GS: 2.73

Project: Exelon Texas COL Victori

nlLocation: 2182UD UD-12T

Project No.: 6468071777

Boring No.: 2182UD Tested By: HJ Checked By: JW_ a WY |
| Sample No.: UD-12T Test Date: 1/24/08 Depth: 95-97.5' -
fﬁ Test No.: 8184 Sample Type: Undisturbed Elevation: N/A 2'[( ?[@ﬂg‘
Description: Light Gray Mottled Brownish Yellow Lean CLAY with sand (CL) ¢ )
Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04 Cr= 0.017
Mon, 18-FEB-2008 12:13:17 DSC’ 68
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Project: Exelon Texas COL Victori

oLocation: 2182UD UD-12T

Project No.: 6468071777

Boring No.: 2182UD

Tested By: HJ

= Sample No.: UD-12T

Test Date: 1/24/08

Test No.: 8184

Sample Type: Undisturbed

Checked By: JW o a

Elevation: N/A

ﬁrDescription: Light Gray Mottled Brownish Yellow Lean CLAY with sand (CL)

Depth: 95-97.5’
2 @08

Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04

Cr= 0.017

Mon, 18-FEB-2008 12:13:17
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